Drugs and Therapeutic Backgrounder:

# Iron therapy in inflammatory bowel diseases

Oral iron can be considered first line therapy in patients with inflammatory bowel disease (IBD) and anemia, or clinically inactive IBD and no history of oral iron intolerance.

## Background

Iron deficiency and anemia is a common extraintestinal manifestation of IBD with a prevalence of 6-74% depending on the population<sup>1</sup>. Patients with IBD are susceptible to iron deficiency anemia (IDA) caused by chronic blood loss and decreased iron absorption, as well as anemia of inflammation. Oral iron has limited GI absorption and unabsorbed iron can be harmful to the GI mucosa. Medications to treat IBD have been shown to contribute to anemia<sup>1</sup>.

In normal conditions serum ferritin is an accurate indicator of iron stores, however in chronic inflammation, ferritin levels can be elevated<sup>2,3</sup>. Thus, in the presence of inflammation, serum ferritin less than 100  $\mu$ g/L may indicate iron deficiency<sup>4</sup>.

## Efficacy

The European Crohn's and Colitis Organization (ECCO) recommends oral iron (maximum 100 mg of elemental iron daily) in most IBD patients with IDA<sup>4</sup>. Patients with mild anemia (Hb >110 g/L) or who are not experiencing an acute IBD exacerbation have shown benefit from oral iron therapy<sup>4,5</sup>. There are a variety of recommendations on the use of oral iron in moderate to severe IBD, but recommendations indicate starting with parenteral iron in these cases<sup>4,6,7</sup>. In patients with gastrointestinal blood loss exceeding oral iron intake (20-30 mL/day), parenteral iron is recommended<sup>2,8</sup>.

#### **Guidance** The following does not replace clinician judgment<sup>4</sup>.

Scenario	Recommended Intervention
Mild IDA (Hb 110-119 g/L in non- pregnant women; 110-129 g/L in men) Clinically inactive IBD No history of oral iron intolerance	<ul> <li>Oral iron therapy for 3-6 months (consider intermittent dosing schedule)</li> <li>Educate patient on high iron diet. Dietician referral.</li> </ul>
Clinically active IBD <b>with</b> intolerance to oral iron Hemoglobin <100 g/L Patient requiring erythropoietin stimulating agent (ESA)	Parenteral iron therapy
Failure to respond to parenteral iron therapy	<ul> <li>ESA with target hemoglobin &lt;120 g/L</li> </ul>
Failure with all other therapies Anemia with hemodynamic instability	RBC transfusion

- After iron stores are replenished with parenteral iron, iron therapy may be continued with intermittent dosing or low dose oral iron on an ongoing basis<sup>2</sup>
- Patients with active IBD should be monitored every 3 months for anemia<sup>4</sup>
- A recurrent drop in ferritin below 100 µg/L or Hb below 120-130 g/L requires re-treatment with parenteral iron<sup>4</sup>



© 2016 Alberta Health Services, Drug Utilization & Stewardship, Pharmacy Services. All rights reserved. Permissions contact: AHS.PharmacyTherapeuticsDUS@ahs.ca. This information is intended for general information only. Although reasonable efforts were made to confirm the accuracy of the information, Alberta Health Services does not make any representation or warranty, express, implicible or statutory, as to the accuracy, reliability, completeness, applicability or fitness for a particular purpose of such information. This material is not a substitute for the advice of a qualified health professional. Alberta Health Services expressly disclaims all liability for the use of these materials, and for any claims, actions, demands or suits arising from such use.

# Sustainability

Appropriate use of healthcare resources is needed to ensure long-term sustainability as there are significant cost differences between oral and parenteral iron therapy.

# Safety

Oral iron is commonly associated with GI adverse effects including nausea, heartburn, constipation, diarrhea, and darkened stools. These may be reduced by using an alternate day or intermittent dosing schedule (e.g. every other day)<sup>9,10</sup>. It may difficult to differentiate these side effects from an IBD exacerbation<sup>2</sup>. For patients with moderate to severe active IBD, oral iron may worsen inflammation by altering the luminal microbiota and producing toxic reactive oxygen species. Parenteral iron is preferred in moderate to severe IBD when indicated (see table on Page 1)<sup>2-5,11</sup>.

## References

- 1. Kulnigg S, Gasche C. Systematic review: managing anaemia in Crohn's disease. Aliment Pharmacol Ther. 2006;24:1507-1523.
- 2. Bayraktar U, Bayraktar S. Treatment of iron deficiency anemia associated with gastrointestinal tract diseases. World J Gastroenterol 2010; 16(22): 2720-2725
- 3. Jimenez K, M, Gasche C: Management of Iron Deficiency Anaemia in Inflammatory Bowel Disease. Acta Haematol 2019;142:30-36.
- 4. Dignass A, Gasche C, Bettenworth D, Birgegård G, Danese S, Gisbert J, Gomollon F, Iqbal T, Katsanos K, Koutroubakis I, Magro F, Savoye G, Stein J, Vavricka S, the European Crohn's and Colitis Organisation [ECCO], European Consensus on the Diagnosis and Management of Iron Deficiency and Anaemia in Inflammatory Bowel Diseases, Journal of Crohn's and Colitis, Volume 9, Issue 3, March 2015, Pages 211–222
- Murawska N, Fabisiak A, Fichna J, Anemia of Chronic Disease and Iron Deficiency Anemia in Inflammatory Bowel Diseases: Pathophysiology, Diagnosis, and Treatment, Inflammatory Bowel Diseases, Volume 22, Issue 5, 1 May 2016, Pages 1198–1208
- Gisbert JP, Bermejo F, Pajares R, Pérez-Calle JL, Rodríguez M, Algaba A, Mancenido N, de la Morena F, Carneros JA, McNicholl AG. Oral and intravenous iron treatment in inflammatory bowel disease: hematological response and quality of life improvement. Inflamm Bowel Dis. 2009;15:1485-1491.
- 7. Lindgren S, Wikman O, Befrits R, Blom H, Eriksson A, Grännö C, Ung KA, Hjortswang H, Lindgren A, Unge P. Intravenous iron sucrose is superior to oral iron sulphate for correcting anaemia and restoring iron stores in IBD patients: A randomized, controlled, evaluator-blind, multicentre study. Scand J Gastroenterol. 2009;44:838-845.
- 8. DynaMed Plus [Internet]. Ipswich (MA): EBSCO Information Services. 1995 . Record No. T115953, Anemia of inflammation; [updated 2018 Dec 04, cited 6/25/2019].
- Peña-Rosas JP, De-Regil LM, Gomez Malave H, Flores-Urrutia MC, Dowswell T. Intermittent oral iron supplementation during pregnancy. Cochrane Database of Systematic Reviews 2015, Issue 10. Art. No.: CD009997. DOI: 10.1002/14651858.CD009997.pub2.
- 10. Patel, D., Trivedi, C. & Khan, N. Management of Anemia in Patients with Inflammatory Bowel Disease. Curr Treat Options Gastro (2018) 16: 112.
- 11. Lee T, Clavel T, Smirnov K, Schmidt A, Lagkouvardos I, Walker A, et al. Oral versus intravenous iron replacement therapy distinctly alters the gut microbiota and metabolome in patients with IBD. Gut. 2017 May;66(5):863–71.
- 12. Muñoz M, Gómez-Ramírez S & Bhandari S (2018). The safety of available treatment options for iron-deficiency anemia, Expert Opinion on Drug Safety, 17:2, 149-159



Revised on January 20, 2020

© 2016 Alberta Health Services, Drug Utilization & Stewardship, Pharmacy Services. All rights reserved. Permissions contact: AHS.PharmacyTherapeuticsDUS@ahs.ca. This information is intended for general information only. Although reasonable efforts were made to confirm the accuracy of the information. Alberta Health Services does not make any representation or warranty, express, implied or statutory, as to the accuracy, reliability, completeness, applicability or fitness for a particular purpose of such information. This material is not a substitute for the advice of a qualified health professional. Alberta Health Services expressly disclaims all liability for the use of these materials, and for any claims, actions, demands or suits arising from such use.